



## Children's Product Certificate

|   |   |
|---|---|
| <b>PRODUCT COVERED BY THIS CERTIFICATE:</b>                           | Item Name/Number: <b>731021</b><br>Description: <b>Magnetic Field Viewing Kit</b><br>Manufacturer's Lot Code: <b>OE 0516</b>  |
| <b>AGE GROUPING:</b>  | Labeled Age Appropriateness: <b>Ages 8+.</b><br>Tested Age Grading: <b>Ages 8+.</b>   |
| <b>STANDARDS, REGULATIONS &amp; LAWS COVERED BY THIS CERTIFICATE:</b> | <b>ASTM F963-11: Standard Consumer Safety Specification on Toy Safety Requirements.</b> <ol style="list-style-type: none"><li>1. Material Quality (visual examination)</li><li>2. Flammability.</li><li>3. Accessible edges &amp; points.</li><li>4. Soluble Heavy Metals (including Cadmium).<ul style="list-style-type: none"><li>• In paint and other similar surface coatings.</li><li>• In Toys Substrate Materials.</li><li>• In metallic small parts.</li></ul></li><li>5. Magnets.</li><li>6. Safety Labeling Requirements.<ul style="list-style-type: none"><li>• Age Grading Labeling</li><li>• Promotional Materials.</li></ul></li><li>7. Producer's markings.</li><li>8. Normal Use Testing.</li></ol> <b>U.S. CPSIA Requirements.</b> <ol style="list-style-type: none"><li>1. <u>Section 101</u> (a) (2): Total Lead Content in accessible substrate materials.<ul style="list-style-type: none"><li>• In paint and similar surface coatings.</li><li>• In Children's metal products, including Children's Metal Jewelry.</li><li>• In Children's non-metal products.</li></ul></li><li>2. <u>Section 108</u> - Phthalates</li></ol> <b>Other Phthalates Testing.</b> <ol style="list-style-type: none"><li>1. DnHP.</li></ol> |
| <b>COMPANY CERTIFYING COMPLIANCE:</b>                                 | <b>Dowling Magnets</b><br>888 Larch Ave.<br>Elmhurst, IL 60126<br>800-MAGNET-1  |
| <b>CONTACT INFORMATION:</b>   | John Fertig<br>Product Development and Safety Specialist<br>(630) 359-9505<br>jfertig@dowlingmagnets.com  |
| <b>DATE AND PLACE OF MANUFACTURE:</b>                                 | Date: <b>May, 2016</b><br>Place: <b>Beijing, China.</b>   |
| <b>TESTING INFORMATION:</b>   | <b>3<sup>rd</sup> Party Testing Conducted By:</b><br><b>SGS, Tianjin, China</b><br><br>Dates of Tests: <b>July 7, 2016</b><br>Test Report Numbers: <b>TSNHG1601133901, TSNHG1601134302, T51610230097TY.</b><br><br>Date of CPC: <b>August 2, 2016</b>   |